A i
*
‘ 4 . ) "
Parts Catalog No. A948 . - |-
";;J
. -
. i
i
i
i
v E
!
b
) %
ﬂﬂrf//There‘ is no Serial Number located on the dozer hlade.
- i : o
/MOW_'_ER AND DOZER DESIGNATIONS TRACTOR éPPLICATLOJ\I 5
=, oy - ‘ Z
/ s ' : 130, Deluxe 80 7 .
T LTS Super | & Rancher|* Super H
t, . .'{ { -
38" Rotary Mower X ,ﬁ
* 44" Rotary Mower | / X /
- ’! N
" E f -
| 44" R Rotary Mower : © - X
| 44" H Rotary Mower L ' / X
) 44" Dozer Blade / 1 X / 4 )
. . ; . - - ! o
X “; g A ‘ - S . = .
44" R Dozer Blade 1 / X X
o . N ) 1. 3
- ) ; ] :
ey . - ; - N
| . ' sh / ] -
! Wgen usfing this catalog, notice the reference 1o serial
: : numbers of viarious components noted here and listed in .
Serial Numbers the "description” copy. By referring to correct serial num-
bers, praper parts idemification will be assured. o

ALPHABETICAL INDEX
MOWER SECTION
PAGE- _ - GRID -
Belts,Drive ................. " 7-11-15 - AB-A10-A14
Driven ........ 0 .... S 7-11-15 AB-A10-A14
Blades ..... e 91317 AB-A12-BY
Clutch™ . ... .. ... ... ...... - b A4
Deck... ...ivviinenn., 7-11-15 AB-A10-Al14
Guards.............. ...... 7-11-15 A8-A10-A14 -
Housing, Spindle ............ 9-13-17 A8-A12-B2
Modification Kit No. C11633 . . . 19 B4
Pulleys ..................... 7-11-15 AB-A10-A14
«Rod, LiftLever ........... ... 5 A4
Rollers, Front ......... RN ' 17 B2
Rear .........ccccieeinn, 9-13-17 AB-A12-B2
Spindles.................... 8-13-17 ASB-A12-B2 |
DOZER SECTION
o .. PAGE GRID
Blade ...................... 21 B6
Carriage .. .... e . 21 B6
Edge, Cutting .g............. 21 B6 °
X " B6

Skids ........ . ... ..., 21
" NOTE: See grid C2 for Attachments used on
Tractor Models 120, 150 and 190

NOTE: See grid E2 jm: Aft:achments used on
Tractor Models 155, 195 and T90

Pl

A




ROTARY MOWER AND DOZER BLADE

MOWER CLUTCH LINKAGE

CASE 130-180 GARDEN TRACTORS AND
/COLT - DELUXE, SUPER, SUPER H, AND RANCHER -

[

o

REF. PART NO.
1 A 70259
1* A 70491
2. 195- 106
3 132- 30
4 A 70170
5+ A 70413
6  195- 108

7. A 70250
8** A 70418
9%x A 70242
10 A 70245
11* ‘A 70324

12 129- 107
13 192 25
14 A 70412
15 A 70411
16 195- 103
17 129- 102
18  192- 20
19% A 170235
20 13- 1080
21* 113- 103

"
a

L iy
'(.‘%OMPACT TRACTORS \\ .
DESCRIPTION . REQ'D
ROD - lift lever (130) - - - - - o+ . .. T T N T T, 1
ROD - lift lever (180) (See C11626) « % v v c v c v v v v o e n.. I |
WASHER = 1/2" Dlain ZP« » « < v = v v o v emnetemin snennnn. 2
PIN - cotter 3/32" x 1-1/4" - -\ = e v v v o . e e .o a2
GRIP - clutch lever rubber. - - R R e e 1
LEVER - clutch {See C1I379) + + « « - v v v e it it e it i i a e ae e 1
WASHER - 5/8"plain ZP-+ - « «e v v v v v v v n. e e .1
PIN - clutchdever retainer - - -+ -« v v v o v o e e e e, 1
SPR:ING-CI‘LItChlBVEI‘ ....... B T xEy!
BRACKET - clutch lever spring & = .- - 7. .. .. e re e 1
BRACKET - clutch lever cateh - - - - . . o . .o i oL .L, o1
GUARD - engine pulley belt-(See C11381) - - =+ ... .. e e 1
NUT = 5/8" N.C.HeX ZP v = = v v ahe v o veevmme e e I 1
WASHER ~ 5/8" SAE std. lock ZP. -+« - v vvu. .. R N
PULLEY - clutch idler - .- .. .. e e e e e e e e e e e \ .2
GUIDE - clutch idler belt « - -« e devnoennmn ... .., A1
WASHER ~ 5/16" plain ZP - . - - . . e e e i ittt \ 1
NUT - 5/16" N.C. hex ZP- - - . - . . '\. ..................... 1
WASHER - 5/16'" SAE std. lock ZP PR P \I} R
BRACKET - clutch idler (See C11378) - « v v - v ot o v v .. e e e I\
BOLT - 5/8"x 5" N.C. hex + -+ - .. T 1Y
BOLT - 5/16" x 1" N.C. hex ZP (Se€ C11566) « « « - v v v v v v v 1"

* Refer to pages 18 and 19 if rotary mower has modification kit number C11633

installed.

)

iy

** Parts indicated are not used on rotary mowers with part number C11633 modi-

fication kit installed.

;’ Printed in U. S. A.

-

Seﬁtember, 1966




3

ke

P {
ROTARY MOWER AND DOZER BLADE 7
i ' ' ' .
38" ROTARY MOWER :

|
.

5 ! :
. CASE 130 GARDEN TRACTOR AND
COLT DELUXE, AND ; SUPER COMPACT TRACTORS

REF. PART NO. . DESCRIPTION REQ'D
1 131- 352 NUT - 3/8" N.C. Gripco *+++-==-+-- R R 4
2 195- 104 WASHER - 3/8"plain ZP++ s v v v v rrrmee e, 8
3 A 70301 CHAIN - Lift, 3 links « = == v v o esaverne. ceeeaaaae e 1
4 113- 208 BOLT - 3/8"x 1«1/4" N.C. hex ZP + =+ = s e e v v unoaan Y%
5 A -T9D432 BRACKET - beltguardand lift » « » - -« - = -« o o oo o oo oo aat, 1
6 129- 103 NUT - 3/8"N.C.hex ZP -+ -+ -+« LI R 2
7 192- 21 WASHER - 3/8" SAE std, Iock ZP» ¢+ + - -« e 2
8", 113- 208 . BOLT-3/8"x1-1/4"N.C.heg BP + v« e evvvununnouennn. 2
9 131- 357 NUT-- 3/4" N.C. Gripco = --+===-+++ R LI LTI A 3
10 C 11648 BELT - drive (59" inside length} Use with idler brackets

A70235 measuring 7-3/4" at sleeve centers - « - < = =« =+ o .. -1
10 C 1194% BELT - drive (60" inside length} Use with idler brackets .

A70235 measuring 8-1/4" at sleeve centers « » =+ =+ o v o . 0. - 1
11 A 70291 PULLEY - center spindle, 2 groove: == « « « - e v s v v v v e v o ns 1
12 © 6073AB KEY - square center spindle pulley - »+ - <+« ene.. .. et ]
13 A 770282 = WASHER - spindle bearing- - - -+ -+« t cueseccnna.. B
14 13- 48 BOLT - 1/4"x 1/2" N.C. hex - - -+ ----vevon. oo Rl
15 92- 4 WASHER - 1/4" SAE std. 10CK <« + * - m = s v v et it v e ane e e 8
16 A 70303, GUARD - outboard pulley L, Ho- » = = = = == =0 v n o v e v ia i n L 1
17 A 70290 PULLEY - outboard spindle.« » -~ R I I 2
18 A 170289 KEY - square outboard spindle pulley - - - - - - e e s 2
19 A 170323 GUARD - diScharge -+« -« wss ===+« - R IRVl R
20 A 70404 DECAL - caution spinning blades - ===+ +:c -« .2
21 13- 412 BOLT - 1/4" x 3/4" N.C. hex+ -+ + - - - R IR 2
22 92- 4 WASHER - 1/4" SAE std. lock - ==« =« - - R LI 2
23 25~ 104 NUT - 1/4"N.C.hex --~--->=«---=-" e AR 2
24 A 70422 DECK —IOWEE * * % ¢t = c o mmmnsncamansaunss _'. . .’.f ...... 1
25 113~ 208 BOLT - 3/8"x 1-1/4" N.C.hex ZP=- -+~ -+« -+ .. e 1
26 A 70318 PIN - rear hanger chaintodeck - - -+ - = -+ - o oL e s 2
27 A 70319 CHAIN - rear hanger, 4 links- - - - - R I IR
28 95- 6 WASHER = 3/8" plain » === -+« -« W e et e e oo .2
28 A 70178 PIN - retainer -+« -« s - o= ornnes. R I 2
30 A 70292 BRACKET - idler pulley tightener - - -« «+ccoe. v ool
31 A 70285 PULILEY -iddler «-=« v cvmener e, R 1
32 192- 25 WASHER - 5/8" SAE-std. lock ZP+* - - - --- -+« . e connl
33 131- 356 NUT - 5/8" N. C. Gripco- Tt L TR 1
34 129- 103 NUT -3/8"N.C.hex ZP -+« v v v eeementaaunennacnanns 1
35 192- 21 WASHER - 3/8" SAE std. lock ZP- - - - - -« - v et v i vt v en 0.l
36 195- 104 WASHER - 3/8"Dplain ZP- -« - « v« o vt m o e e i e s e a e, 1
3% A 70302 GUARD - outboard pulley R, H.- - ~- - - - R 1
38 A 70318 PIN - pivotarmtodeck « « -+ s rs v oL, 2
39 A 70321 ARM - pivot R, H. + v v vt o v v v em i 1
40 A 70176 PIN - retaining == : <+ -- ¢+ - v S I R I R 2
41 A 70322 ARM -pivot L. H. « - ==« v« - R R IE v 1
42 C 11944 BELT - driven (66" inside length)- - - - - - R I 1
43 321- 848~ DECAL - "Case' =« o« n s cm st s cnncoeettansnes veen el

Printed in U. §. A. - ' September, 1966




) I S | /‘ e
- _ ROTARY MOWER AND DOZER BLADE - 9
o ‘ 38" ROTARY MOWER (CONTD.)
CASE 130 GARDEN TRACTOR AND :
€OLT DELUXE, AND SUPER COMPACT TRACTORS
- U ' : .
= REF. PART NO. ° . DESGRIPTION s . REQ'D
1 195- . 108, SPACER -roller - « « v = e « s e s« T TN R L0 8
s 2 A 70524 ROLLER ~ 7"long -« - s v o v e e e v nu e maa e 5
T3 A 70434 BRACKET - roller mtg. w/shaft, L, H. -+« -+ e oo 1
4 113- 2068 2 BOLT-3/8"x3/4"N.C.hex ZP ¢+~ .- I L 12
, . 5 192- 21 " WASHER - 3/8" SAE sStd. I0CK.ZP« + « ¢+t e vvvuiaa. P 12
g ¢ 6 129- 103 NUT - 3/8" N.C.hex ZP- - - -+« - -« - R 4
: 2 1 7 192 21,  WASHER - 3/8" SAE Std, 10ck ZP+ % - <« v <o nenrnonn 4
L 8 A 70431 BAFFLE -blade guard + - « + =+ » v - s-esesnancnrnnnann 1
9 113- 206 BOLT - 3/8"x 3/4" N.C. hex ZP + + - - - - - - R 4
- P10 A 70280 2 BEARING - spinidle -« -« v v e v o M et i i &
V.ot A 70281 - SPACER - spindle bearing: -« -+« =ss-. R L I A C:
. 12 A 70279 © ' HOUSING - spindle - w+jecgqeevvnsnn- B 3
13 A 70282 WASHER - spindle bearing - - - - -----ccsveoreodan 3
: 147 A 70286 SPINDLE - mower blade center - - - - -+ - .. R i
T “15° A- 170283 SPINDLE - mower blade outboard - -+« -« - I v - 2
- 16 A 70388 BLADE - 14" mower (regular) (See C11655)+ « it ... ..i... 3
by , 16 * C 11655 BLADE - 14" (fér use in sets of three when cutting high T
; P grass under seyere conditions)- - - - - - - .. R R 3
/ 17 " 92-4. 8 WASHER -~ 3/8" SAE std. lock - - - - - R R I
- ¢ 18 13- 68 BOLT - 3/8"x 1/2"NIC. hex- » - v =« - - vsrraaenteioan, -6
‘; , 19 -113- 206 BOLT - 3/8"x3/4"N.C.hex ZP ++----- -+ R 2
; 20 A 70305 BRACKET - roller mounting, R, H.+ < -+« - - - R R 1,
21 '195- 104 WASHER - 3/8"plajli ZP « -+ - v v v vvmccrannnoneneen . 2
22 129- 103 NUT - 3/8" N:€hex ZP - - v -« - - oo ot R 2
. 23 132- 69 PIN - 5/32"x 1"gotlers - » +« - st v s et m e 2
. .- i LS T "
. o §
N ,
/"
. ©
- * rl-"—f -
L]
f ) dr" '
%_f-' '
F 5 Printed in U, 8, A, September, 1966
?
A‘:\. | - ' (_\ {t:"




COLT DELUXE,

-Printed in U. S. A,

et

ROTARY MOWER AND DOZER BLADE

L ®

w

[

a4 ROTARY MOWER

[y

CASE 130 GARDEN TRACTOR AND o
AND SUPER CQMPACT TRACTORS

REF. PART NO. DESCRIPTION 2o REQ'D
1 131- 352 ' NUT - 3/8"N.C. Gripco « « - e = v e euvenn- R R
2 ., 195- 104~ WASHER - 3/8" plain ZP- - - - - - - _-; ------------------ .
3 A 70301 - . CHAIN - 1iff, 3 links~ - « « = - - -« T er e et
4 . 113- 208 '“BOLT-3/8"x 1-1/4" N.C. hex ZP+++-. .-+ R
.5 A 70297  BRACKET - belt guardand lift - - « « « ¢ -0 v v o s e o
6 129~ 103 NUT - 3/8"N.C.hex +« an v u v+ R N T
7 g2~ 21 WASHER - 3/8"SAE std. 10ck ZP . v vvoneevnnnnn. PR
8 113- 208 .  BOLT - 3/8"x 1-1/4" N.C. hex ZP....ciennn.. LelSaaLa2
9 -131- 357 ; NUT - 3/4" N.C. Gripco - +% o= e v enuun e e i ea e 3
10 C 1}!949 © BELT - drive (81" inside length) Use with idler brackets
A'70235 measuring 7-3/4" at sleeve centers - . .% - .o .. v .. - 1
10 C 11947 BELT - drive (62".inside length) Use with idler brackets
i A70235 measuring 8-17- 4" at sleeve centers ....... [ |
11- A 70291 . PULLEY - center spindle, 2'groove. - . . . .7+ . B
12 O 6073AB KEY - square center spindle pulley. ... . B P . |
13 A 70282 : WASHER - spindle bearmg I I T Ir T B
14 13- 48 7 BOLT-1/4"X1/2"N.C.heX--wvvnmmnroennnnnnannnans
.15 92— 4 WASHER - 1/4" SAE Std. 10K = = + « s« e o e oo v aeenennumen-8.
16 A 70303 GUARD - outhoard pulley, L. H. - . ..« o v oo o et e el
17 A 70280 PULLEY - outboard spindle - - - - . . - .. 4. . C e e e 2
18 A 70289 ~KEY - square outboard spmdle pulley - - - “v e i i e e i i e e 2
19 A 70323 | GUARD - discharge ......7 . 0...... et aaeans veanl
20 A 70404 = DECAL - caution spinning blade . ...... f e i Vel 2
“21 18- 412 . BOLT-1/4"x3/4"N.C.heX.......... et e i 2
22 92- 4 . WASHER - 1/4" SAE std. 10cK - - ... ..... e e i r a2
23 25- 104 NUT - 1/4"N.C.hex ...-.... e h e aaa e
24 A 70260 DECK = IIOWET: « ¢ = v = s s a2 s s asnunnmmnnnns W e s e mee 1
25 113- 208 BOLT - 3/8"x 1- 1/4"NC hex ZP e v v vmeemnnen R |
26 A 70318 PIN - rear hanger chaintodeck - : ... ..... A 2
27 A '70319 CHAIN - rear hanger, 4 links . -« - . . - - . ... ‘e e e e 2
28" 95- 7 6 - ~ WASHER = 3/B" DIAN = = » - == = v v c e, 2
29 A 701‘76  PIN - retaining- -~ « « = v v v e v e v e e v v o v I L I I 2
30 A 70292 “BRACKET - idler pulley tightener- - « - -« - - - « - . ceeeeae |
231 A 70295 PULLEY - ddlers « e« e e v o m e mieaeannan eeecre e .1
32 192- 25 WASHER - 5/8" SAE std. lock ZP - .. . ... e cerenaal
33  131- 356 NUT - 5/8"N,C. Gripco '+ » = e e v aima v a v s e SRS |
34 129- 103 NUT -3/8"N.C.hex ZP + o7 v v et i i i eemn s ool ... el
35 192- 21 WASHER - 3/8" SAE'std-lock ZP. .. ...... e e .1
36 . 195- 104 WASHER - /8" Plaiti ZP. « + v v oot e e st e s e tae s i nenan 1
37 A 170302 GUARD - outbg pulley R. H.. ¢ ot i e i e i it e it v v e s 1
38 A 70318 PIN -pivotarmtodeck. . « v s s oo v a v aunn e v a2
39 A 70321 ARM - pivot R. H. ..... et e s e e e .1
40 A 70176 PIN - retaining . .......... e s ee e m e e .2
41 A 170322 ARM -pivot. L. H, ...t i i iiianeea et e .1
42 C 11945 ~ BELT - driven (80" inside length) . . . . ... .. Y |
43  321- / DECAL - "Case" - « v v vsuaens e e e e m e e 1
» : e
~ ! -
- / h = - _
:

Sepiember, 1966

{¥




-t

- f . P, o . . B
} ROTARY MOWER AND DOZER BLADE 13
4" ROTARY%MOWER (CONTD ) - )
> CASE 130 GARDEN TRACTOR AND T
f"

COLT DELU)(E,. AND, SUPER COMPACT TRACTORS
REF.PART NO. _ -~ - - DESCRIPTION , -+, REQ'D
1. 195~ 108 SPACER ~ ¥oller « ¢ «« o+ nvaenn. S e I N I

72 A 7052¢' " ROLLER - 7" Iong™s ¢« v s e e vee e ERIRITRI 5
31 A 70308 BRACKET - roller mtg. w/shaft, L. K- - - . EREEEEE serenl
4  113- 206 BOLT - 3/8"x3/4"N.C.hex ZP - v+ v« v Sereee s AR I
9 192 21 WASHER - 3/8" SAE std. lock. A R ML ICICIRICI N ¥4
6 129~ 103 NUT - 3/8“ NC.hexZP------- M R RS 4

i ,192-. 21° WASHER -3/8" SAE std, lock ZP-++vrvernaann Sre s 4
8 A 70309 BAFFLE -blade guard « + + » = =+ ===+ o« R AR cene 1
9 113~ 206 .BOLT - 3/8”x3/4”NC hex ZP R IR I /4
_10'Aﬂ70280 BEARING - spindle « -+« -+ ---. ------ /6
11 A 70281 SPACER - spindle bearing- - - - - - SRR e I -3
12 A 70279 HOUSING - spindle~ -+« - - - - e e S/ AREERERE 3
13 A 70282 WASHER - spindle bearing - - -« --+ .- R VALIENE.
14 A 70286 ° SPINDLE - mower blade.center « - - - -« -+ ... R I |
15 A 70283 =~ SPINDLE - mower blade outboard - - - - - e ; e 2

16 A 70317 — BLADE - 15" mower {regular) (See C11654) » + '+ v e v v 3
16 C 11654 - BLADE - 15" mower (for use in sets of 3 when cuttmg high

- . grass under seyere conditions): - - - - - - % fownn R 3
17 92- . 6 . WASHER - 3/8"SAE std. lock -+ - - -~ ~ - FERRER R -
18 . 13- - 68 BOLT - 3/8"x 1/2"N.C. hex- -+ -+~ RARERERE frocees =6
19 113- 208 BOLT ; 3/8"x 3/4" N.C. hex ZP * =« - = *1o- v~ - Flroroevio2

~ 20 A 70305 . BRACKET - roller mounting; R. H. < ¢+ -+ fr' """""" 1
21 195- 104 WASHER - 3/8"plajn ZP - --z- -t -vrsemnnn (o 2
22 129- 103 . NUT-3/8"N.C.hexZP------- e sk Tt -2
23 132- 69 PIN - 5/32!"'x 1" cotter- -« -c v ecvencnnn . R A
24 A 70523 ROLLER - 5n long L T s s e 1

a h . ) . x"f}m'l.- L
%' ! i - :

Printed in U, S. A_ September, 1966.

o




J

Te
)

N —

!

. 1 : . . ) . - o ) .
. . 5 ROTARY MOWER AND DOZER BLADE 15
y 44"-ROTARY MOWER ~ . LT
- CASE 180 GARDEN TRACTOR AND | .
. COLT SUPER H, AND RANCHER COMPACT TRACTORS
. .. . - ' REF.PART NO. oo f - . DESCRIPTION ' .o REQ'D -
e ’ 1> 7129- 108 , | - NU'I' 378" N.C. hex ZP- - - - %= - R R 2 .
T 2, 192- 21 WASHER '~ 3/8'" SAE std. lock ZP - - + - B IR 2"
i 3x~ A 70499 BRACKET - belt giard {180 and Rancher) {See C11876- - -+ - -~ 1. >
3 - C 12292 BRACKET - belt guard (Super H) -+ -« -« -5 +coanon.n. SRR ‘
4*  113- 208 BOLT - 3/8"x 1-174" N, C, hex ZP (See 115 204) R
e, - 5 131- 357 NUT - 3/4" N.C. GLipeo « ~+» s+ vetonrsnn AR R 73
T B6* C ™ 11988 BELT.- drive (58" inside length) (See 011384} ----- D |
. _ 7 A 70290 PULLEY -~ spindle (See C11387 for center: ‘spindle’ or: . N .
', ) . 011385 for otiter Spindles) I IR AP LI 4“: “t
- B* A 70289 KEY - square. spindle pulley (See OB0TIAB) - v v v e v v e I 4 -
< - 9*% ‘A 70281 SPACER - center -spindle’pulley (180 and Rancher)s- - - - - es el 1T IR ‘
. 9’ C 12293 SPACER - center spindle pulle\y (Super H)---vnn- RPN U ’
T T 10 A 70282 WASHER - spindle bearing - -4+ = -2+ ----.. CERE R R S -
I 11 13- 48 BOLT - 174" % 1/2"N,C4hex - -z« cx-vcevnrne.s e e e 8 T I
12 92- 4 WASHER - 1/4" SAE std. lock = *» -+ « - RERRREEEEE R b
., 13 A 70303 GUARD - outboard pulley, L. H. - »rror-rmreieatn IR | o
i} T 14 A 70323 -, GUARD - discharge » - - -+ -« - T Temeneees R | b ‘\,‘I' <O
.15 A, 7e404 DECAL ~ eaution spinning blades « - - - LI I 2 &
16 13- 412 BOLTZ 1/4" X 3/4" N/C. hex « - r-corssnocnn P2 P
.17 92 4 .« WASHER - 1/4" SAE std. lock - - - - - - AR R TR I 1w
i 18, 25- 104, NUT - 1/4" N.C. BeX s = =+ #re oo v v ne i dauefniinn. g ko
19 A 70492 DECK '- MOWET ~.m @ * ¢ o v oo iermnn JCICIE IR : ;_-.:...:-...1.:5 L
20  113- 208 BOLT - 3/8" x 1-1/4" N.C. hex--------------.-f------f---‘”l B .
21- A 70318 , PIN-liftehain--=-----c.en. prrrrr e R L B i
22 A 70512 . - - CHAIN - 9 links (180 and Rancher) « «+ -+ = =+« v s v eweadnen. 2 S A
22 C 12294, CHAIN - 8 Lnks (Super H) - - = - -« « -« .- RIS R ‘ e
, , 23 95- . 6 . WASHER - 3/8"plain -+ +----... R --:-- 5 X T
E _ 24 A 70178 O PIN-retajning - -+ + v - v v o m e e e R PPN <o 4 5
- 25 113- 208  BOLT-3/8"x1-1/4"N.C. hex ZP - -+ -~ e e 3 RN
‘ 26 195- 104 WASHER 3/8"plain ZP -+ v s e ea i 6", _——
27 131- 352 -3/8"N.C. Gripeo + 7 == - s+ s v o o R 3 ;
28 A 70513 % CHAIN 6 links (180 and Rancher) « -« - - - - - - - R et » t
28 C''12295" . CHAIN - 5 links (Super H)- - -« -+« - - - R ECEREE B -
290 A 70501 BRACKET - lift-~- - - - RERICIL LI R R A S
30 A 70508 SHAFT - rear lift-lever : <¢ - = -« - Pt Tese e 15000 ’ '
i 31 .182-" 50 PIN - 1/8" x 1-1/4" cotter - - - - - I ,
' 32 A 70292 BRACKET - idler pulley tlghtener R I I I SR g 'j
33 © 195- 104 WASHER - 3/8" plain/ZR « » »:o o« -+ S - PRI LTI i ’
-, 34 192- 21 WASHER - 3/8'" SAE Std. lock ZP+ sz -+ =+ 2+ me e e en e, oo 17
« 35  129- 1037 NUT - 3/8" N.C. hex ZP- -+ -+ -+ IR IR T
B 36 A "70295 PULLEY -idler -« -« +xseavs - e Tl e e e e w e e
'%7. 192- . 25~ WASHER - 5/8" SAE std. lock, ZP- SRR R RN
38 131- 358 NUT - 5/8™N.C. Gripco =« =« <=« -« -+ R R RS e T
© .39 A 70504 LEVER - rear lift -« «.c s s« v omn v a.nn SRR 3 B
-40 A 70302 GUARD - outboard pulley, R. H. >« -2 s v 2 e enn e e : ‘
- 41 . C 11945 "‘BELT - driven (80" msmie length) R e I S
- ) 42 321_, 848 DECAL - ”Case"' RGN RGP R R S . .I':‘) .‘ - . A . ' o
* Refer to Jpages 1& and 19 ,:.f rotary mower has modrflcatmn kit number C11633 - I L s .
- installed: . : g Lo . A
. . .’ v - ‘ 5 L - ‘\'\
. Parts indicated are not.used on mowers vnth part number C11633 mOdJ.flCB.tIOD N SR
kit installed. . R - '
Printed in ¥. 8. A. i -‘geptember, 1966 o
P - ;s}j; x._E\ ..




1

ROTARY MOWER AND DOZER BLADE 17

|
44" ROTARY MOWER (CON-TD.J‘

!
«

CASE 180 GARDEN TRACTOR AND

« COLT SUPER H, AND RANCHER COMPACT TRACTORS

REF. PART NO.

1
2
3
4
5
]
7
8

w

10
11

'

QEBEaPPE P

A 70523
195- 108
A 70524
As 70306
113- 206
192-" 21
A 70516
A 70515
132- 50
195- 104
131- 352
A -70514
129- 108
192- 21
A 70309
113- 206
70280
70281
70279
70282
70488
12303
70283
70317
11654

92- 6
13- 68,
113- 206
A 70305
195- 104

“129- 103

132~ 68

*im i -
' DESCRIPTION ! REQ'D
ROLIER - 5"1ong + + e+ v e v e n e O |
+ SPACER -roller . . ..o v, ., *1 e e e 9
ROLLER-7"long . ... %k . ... ... ..... e e e e e e e e 5
" BRACKET -rolter mtg. w/shaft, L. H.. . ... e e, 1
BOLT - 3/8" x 3/4" N.C. hex...:.,_.....T ....... R 12
WASHER - 3/8" SAE std, lock ZP. . ... .. e e 12
BRACKET - roller mtg, adj. (See Cli374) ... i i i i .. 1-
SHAFT = fronf roller - « =+ v 0 s o o v e v aen e e et e e 1
PIN - 1/8" X 1-1/4" COLEET « + <« « o v e e me e e e e eee e 2
WASHER - 3/8"plain ZP - :...0.... . e e e e 2
NUT - 3/8" N.C. GTipCo -« v v« ww e n - e e m e m e e e, 2
ROLLER - front « « v v v o ot it e et et e et e et e e e 1
‘NUT—3/8”N.C.heXZP'""'"'."'."‘r ............. 4
WASHER - 3/8" SAE std. IocK ZP - « + = p « « » . e e e e 4
BAFFLE - blade guard « « « =« « v v v v v e i n e e ee e e e, 1
BOLT - 3/8"X3/4" N.C. REX ZP « -« v v e e ee e e e, 4
BEARING - spindle- * + « « o s o o0 it i o it e e e 6
SPACER - spindle bearing - - - -+ .. .. ... S et me e, 3
HOUSING - Spindle - « « o = & v e v i v e ee e e e e e e e e eve e et 3
WASHER - spindle bearing . ... . e e e e e e 3
SPINDLE - mower blade center (180 and Rancher)(See 011428) .. 1
SPINDLE - mower blade center (Buper H). . . ...%T.......... 1
SPINDLE ~-mower blade outbgard - - - - v v o o it v i v e e e e e . 2
BLADE - 15" mower (regular) (See C11654) « . . - o v v v i v .. .. 3

BLADE - 15" mower (for use in sets of 3 when cutting high
grass under severe conditions) . ........ c e et 3
WASHER - 3/8" SAE Std. 10CK - « « « =« + oo e e veeeeeenenn 6
BOLT - 3/8" X 1/2" N.C. ReX+ « v v v vt me e vnn e e .- B
‘BOLT - 3/8" % 3/4" N.C.heX ZP v v e v ceevieeeennennn . 2
BRACKET - roller mounting, R, H. - - =« + v e v v v e e v e nnn.. 1
WASHER - 3/8" plain ZP .. ... tre e e e m e e 2
NUT -3/8"N.C.hex ZP - « v v v v v emeeane e e e e 9
PIN - 5/32" X 1" COtter- « - o oo v e v v v . . e e e et e e 2

* Refer to pages 18 and 19 1:E rotary mower has modification kit number C11633
installed.

Printed in U. S. A. -

September, 1966




ROTARY MOWER AND DOZER BLADE . 19
C 11633 MODIFICATION KIT
44" ROTARY MOWER
CASE 180 " AND RANCHER GARDEN TRACTORS. -
REF. PART NO. -DESCRIPTION ' . REQ'D
1° C 11435 PIN - pivot bracket- - « « - - - - - ... oo il e rae e 1
2 132- 310 PIN - cotter, 1/8"x 1" -« - = = « . B R 10
3 C 11375 BRACKET - pivot + «--c-c-.. PIIRIR R R s 1
4 C 10821 PIN - clevis . ........................... 2
5 C 11627 SPACER -+ + ¢+ v 0«0 e e e e et et et i
8 C 11365 BRACKET - adjustment « -« ----cooeve oL, R
7 195- ° 533 WASHER - plain, 1/2" -+ e eq e nniiiinaianndan., 8
8 129- 105 NUT - 1/2"N.C. hex -+ -v«e«... R 2
9 131- 185 NUT -lock, 1/2" N.C.r - s = s s s e oo s e et i innenan. 1
10 " C 11362 ROD - pugh- - - - - R R e SR AT 1
11 C 11626 ROD -1liftlever- - -+ -«v--ve-nnniiiiin ., 1
12 C 11828 STUD - adjustment s « + « - - = = -« + t oottt it 1
13 C 11416 "LINK - pusharm bracket « -« -+« vetvenonnnna,,, 2
14 C 11373 BRACKET - push arm- -+ +++ - - .- AU R ICIC tae-2
15 192~ 21 LOCKWASHER - 3/8" ZP ~+* - -----c-rae..vn IR |
16 129- 103 NUT - 3/8"N.C.hex -« +rvoveerenecesnn wpeer e b e a B
. 17 -.Cc 11376 GUARD - drivebelt » -« v - vvveenan oL, 1
T 18 115- 204 BOLT - 3/8"x 1" N.C.hex »-«-v v rvunnn R I 6
19 C 11387 PULLEY -~ INOWEL = =+ = + « » e e e e e aae et 1
20 O 6073AB KEY - square, 1-1/2"long- - - -+ v e v veuvvns MR SRR 1
21’ C 11385 PULLEY-mowerdeck-----------o-------‘*--_ -------- 2.
a2 C 11379 ILEVER - clutch« « - « «a = = « =« R T R 1
23 C 11378 BRACKET - ddler -+« v+ vcvveeensen. e . |
24 C 11568 BOLT -clamp == ov o vt i it iniiinann e e e 2
25 C 11428 SPINDLE =~ -« ccceeeen ettt ia it aa 1
26~ C 118374  BRACKET - roller mounting (Not furnished in kit) - » « = = = » » « « » 1
- 27 C 11381 GUARD ~enginepulley + « + + =« e v o e e e iianinannnonans i
28 C 11386 PULLEY - engj_ne ................................ 1
= 20 C 10312 ‘SPACER -fan (short) » - -« -« - e v iveiiianinnn.. REREY!
30 115~ 201 | BOLT - 3/8"-16 X 1=1/2"hexX ++ - et orrernuenanenanwas 1
31 C Ti384 BELT -mower drive -+« v v e .. R 1
32 A 70170 "GRIP - clutch lever - - - -« o r e i nn it iii e ian 1
Printed in U, S. A. SRR - September; 1966







